FR 450 RALLY 2017 <2017><F2399Q1>

TANK, SEAT
17391
E\/. '
o @) Pw
@ % 185 mm* & o \
3" NG)
Pos Part Number Description Additional Text Quantity

1 7640701500028A REARTANK WHITE 1.00
2 76407029000 BLEEDER SCREW M6 1.00
4 76307108000 FILLER CAP TANK RALLY 1.00
5 76407031000 STRAP SIDE STAND RUBBER 1.00
6 0024060136 HH collar screw M6x13 TX30 2.00
7 76407032000 STIFFENERS REARTANK CPL. 2.00
8 76407027000 SUPPORT REARTANK LEFT CPL. 1.00
9 76407028000 SUPPORT REARTANK RIGHT CPL. 1.00
10 76407050000 SEAT LOCK 1.00
11 0991060202 Flat head screw DIN7991 M6X20 2.00
12 45007040052 Clip 2.00
13 57307019000 VALVE FOR TANK BREATHING 02 1.00




14 76311093280 CABLE TIE 280MM 6.00
15 76407030000 HEAT PROTECTION HOSE 1.00
16 58507116100 HOSE OG.ECO 1TBSE 7X13MM 0.00
17 58507010500 CLUTCH F. FUEL HOSE CPC 03 1.00
18 58507010300 PLUG F. FUEL HOSE CPC 2003 3.00
19 76407061000 RUBBER BUSHING 6.00
20 76407064000 BUSHING SLEEVE 6.00
21 0912080303 AH SCREW DIN0912-M 8X30 6.00
22 0770035020 O-RING 3,5X2,00 NBR 1.00
23 0024060156 HH collar screw M6x15 TX30 ONLY USA 12.00
24 58111076000 CABLE SUPPORT KHS NR.150-47610 2.00
25 76407066000 RUBB.BEAR.BOX 14x24x35 L=24,5 4.00
26 76407060000 BEARING SKREW 4.00
30 58507008000 FUEL CONNECTION CPL. 01 3.00
31 58507008050 FUEL FLANGE SHEET 01 2.00
32 0991050102 Flat head screw DIN7991 M5X10 6.00
33 0770120020 O-RING 12,00X2,00 NBR 70 3.00
34 0603101420 COPPER GASKET 10,2X14X2 MM 01 3.00
35 42013226000 CU-SEAL RING DIN7603-10X16X1 3.00
36 49138493000 RING COMPONENT 10/6MM 3.00
37 58507008010 FUEL FLANGE-STRAINER 03 3.00
38 58507025000 HOLLOW SCREW M10X1X24 RALLY 02 3.00
40 7640701300028A FUEL TANK CPL. FRONT L/S 1.00
41 7640701400028A FUEL TANK CPL. FRONT R/S 1.00
44 76407108000 TANK CAP 2.00
45 59007009000 GASKET FOR FILLER CAP HIGH 3.00
46 76407013041 CLIP HOLDING PLATE 2.00
48 0025050126 HH collar screw M5x12 TX30 4.00
50 76407040000HA SEAT RALLY CPL. 1.00
53 60015022000 T-connector TS-6 03 1.00
55 58007117200 OETIKER HOSE CLAMP 13,3MM 6.00
56 58507007001 Hose 5x8mm 0.00
57 81212016100 WASH CAP SET 0.00




